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Zhongbei Intl Testing Technology Co., Ltd.
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Test Report
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Sample Grade
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S / EIFFH 2024-08-06
Production Lot Number Sampling Date
FEmiE 3tk IEFEANR S
Sample Quantity 600x600x18 (mm) Sampling Name ;
K rn JE 45 /A 77 H
iﬁﬁ%iﬁé / Productive Number /
ampling Base & Date
K5 H B Date of Test | 2024-08-07~2024-08-14
IR YEFRUE Test Standard | GB/T 4897-2015 (fZEAR)
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T I 45 B Test Results
O B JERR Plastic Film ;
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Test Report
%5 : ZB-WJC2024-055 O B2 W
WKHEHRHE Test Standard GB/T 4897-2015 (4647
FE# FR Sample Description e
I FREELR
= R H EAEFEVEE>13~20 (mm) g R BT 5
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ﬂ*ﬁﬁﬁ (HL’ HU)
1 Frihsa g =>15MPa (po) Xsw: 16.6MPa e
2 B =1900 MPa (p1.) Xsw: 2730MPa e
i K
3 e | IBIN2 | JEAL =0.20 MPa (pp) Xsw: 0.21MPa e
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